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LTE Band 48 / 15MHz
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30,000 MHz 1,000 GHz | 1,000 MHz 905.68416 MHz -63,13 dBm -23,13d8 30,000 MHz 1,000 GHz | 1.000 MHz 935,73913 MHz -63.04 dBm -23.04 dB
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22.000 GHz | 1 1.000 MHz | 20.61627 GHz | -61.67 dBm | -21.67 4B 0 GHz | 30.000 GHz | 1.000 MHz | -61.77 dBm |
30.000 GHz 38:000 GHz 1.000 MHz 37.88376 GHz -60.36 dém -20.36 dB 0 GHz 38.000 GHz 1.000 MHz -60.16 dBm
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30,000 MHz 1,000 GHz | 1,000 MHz 930.92204 MHz -53.07 dBm -23,07 d8
1.000 GHz 1.600 MHz 2.95576 GHz -63.01 dBm -23,01 dB
3.000 GHz 1.000 MHz 3.37944 GHz | 42,76 dBm -8,76 dB
3.750 GHz 7.000 GHz | 1.000 MHz 3.98327 GHz | -56.78 dBm -16,78 0B
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-10 dBe—HRURIOUS A Ba -10 dBe—HAURIOUS It A B
-20 derr -20 der
-30 dBm
inin
5_LINE_ABS_ “SPURIOUS LINE_ABS.
-50 dBrn
I PP W PR = [ 77 60 dbrm 2y [ = PP ] [ TRy
y i e e
-70 dBr
-80 dBm
a0 dBr a0 dBm
Start 30.0 MHz 76008 pts Stop 38.0 GHz Start 30.0 MHz 75008 pts Stop 38.0 GHz
|Spurious Emissions (Spurious Emissions
Rangetow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 1,000 GHz | 1,000 MHz 935,73913 MHz -63,02 dém 23,02 d8 30,000 MHz 1,000 GHz | 1.000 MHz 933,24583 MHz -63,12 dBém -23,12.d8
1.000 GHz 1.000 MHz 2.93877 GHz - s 1.000 GHz 00 GHz 1.000 MHz 2.99750 GHz
3.000 GHz 1,000 MHz 937 GHz | i 3.000 GHz | 3.500 GHz | 1.000 MHz | 3.37944 GHz
3.750 GHz 1.000 MHz 6.67443 GHz | -17.28 dB 3.750 GHz 7.000 GHz | 1.000 MHz 6.58863 GHz | -17,52 d8
7.000 GHz | 1.000 MHz | 11.19245 GHz -23,20 4B 7.000 GHz | 14,000 GHz 1.000 MHz | 11.22145 GHz -23.33 d8
14.000 GHz 22,000 GHz | 1.000 MHz 18.29548 GHz | -21.91 dB 14.000 GHz 22,000 GHz | 1.000 MHz 18.27748 GHz | -21.66 dB
22.000 GHz | 30.000 GHz 1.000 MHz | 20.63927 GHz | -61.65 dBm | -21.65 4B 22.000 GHz | 30.000 GHz | 1.000 MHz | 29.60977 GHz -61.79 dBm |
30.000 GHz 38:000 GHz 1.000 MHz 37.20476 GHz -60.03 dém -20.02 dB 30,000 GH2 38.000 GHz 1.000 MHz 37.93475 GHz -60.29 dBm
L i i L )i SRR e

Highest Channel /256QAM

N/A

trum

&

Ref Level 0,00 dBm  Offset 9,98 dg Mode Auto Sweep
SGL Count 100/100
@1 avgPwr
Limit (thock PARS
-10 dBme—fRURIoUS A
-20 derr
-30 dBy
An ain,
_SPURIOUS_LINE_ABS _
-50 derm: T
&0 dB el
€0+ PP 7 ¥
70 dar hd
-and
-90 der
Start 30.0 MHz 77008 pts Stop 38.0 GHz
|Spurious Emissions
Rangelow |  Range Up RBW 1 Frequency |___Power Abs ALimit
30,000 MHz 1,000 GHz | 1,000 MHz 909.10795 MHz -53.08 -23.08 dB
1.000 GHz 1.000 MHz 2.99875 GHz
3.000 GHz 1,000 MHz
3.750 GHz 7.000 GH2 | 1.000 MHz -§ -17.47 dB
14,000 GHz 1.000 MHz | 3,43 dBm -23,40 4B
22,000 GHz | 1.000 MHz 67 dBm -21.67 dB
d | 30.000 GHz 1.000 MHz | 7 -61.70 dBm -21.70 4B
30.000 GHz 36:000 GHz 1.000 MHz 37.85675 GHz -60.27 dim -20.27 dB
i CUNNNRDY we

Date 15.JUL 2020 061818
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

LTE Band 48 / 10MHz

Lowest Channel /256QAM

Middle Channel / 256QAM

Date 15 JUL 2020 0804 24

Date 15 JUL 2020 081608

Ref Level Offset 9.99 d8 Mode Auto Sweep Ref Lavel dem  Offset 9.99 B Mode Auto Swaep
SGL Count 100/ SGL Count 100/109
@1 avgPwr (@1 Avgrwr
Limit (thock PARS Limit (Fhock G
-10 dBe—HRURIOUS A = 10 dBire—faans e -
-20 derr -20 der
-30 dei -30 dBm
An ain, inin
_SPURIOUS_ LTNE_ABS _ _SPURIOUS_ LINE_ABS_
-50 dBrn: T -50 dBrn
60 HBrm— e 5 T )
60 & i 5 FPYY W = ; 60 b i ; P | A ; PRV
-70 dBr
-a0d -80 dBm
a0 dBr a0 dBm
Start 30.0 MHz 76008 pts Stop 38.0 GHz Start 30.0 MHz 75008 pts Stop 38.0 GHz
|Spurious Emissions (Spurious Emissions
Rangetow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |
30,000 MHz 1,000 GHz | 1,000 MHz 967,76362 MHz -53,11 dBm -23.11d8 30,000 MHz 1,000 GHz | 1.000 MHz 978.91304 MHz -62.82 dém
1.000 GHz 1.000 MHz 2.98075 GHz -62.88 dém 22,88 dB 1.000 GHz 00 GHz 1.000 MHz 2 GHz
3.000 GHz 1,000 MHz 17 dm -11,17 dB 3.000 GHz | 3.500 GHz | 1.000 MHz | 944 GHz
3.750 GHz 1.000 MHz dBmn 3.750 GHz 7.000 GHz | 1.000 MHz 699466 GHz |
7.000 GHz | 1.000 MHz | dRm 7.000 GHz | 4,000 GHz 1.000 MHz | 11.20445 GHz -23.53 dB
14.000 GHz 1.000 MHz dBm 14.000 GHz 00 GHz | 1.000 MHz 18.28448 GHz |
22.000 GHz | 1 1.000 MHz | -61.73 dBm | 0 GHz | 30.000 GHz | 1.000 MHz | 29.64177 GHz
30.000 GHz 38:000 GHz 1.000 MHz -60.36 dém 0 GHz 38.000 GHz 1.000 MHz 37.88126 GHz
‘ i ! )i

Highest Channel / 256 QAM

N/A

(o ) &

Ref Level 0,00 dém  Offset 9.99 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit (thock PARS
-10 dine—pRuious A A
-200 der
-30 dBy
SRl
o o]
I i = R b
a0 der
Start 30.0 MHz 77008 pts Stop 38.0 GHz
|Spurious Emissions
Rangetow | Rangeup | RBW 1 Frequency |
30,000 MHz 1,000 GHz | 1.000 MHz 916.86407 MHz
1.000 GHz 1.600 MHz 555 GHz
3.000 GHz 1.000 MHz 3.37944 GHz |
3.750 GHz 7.000 GHz | 1.000 MHz 4.00230 GHz |
14,000 GHz 1.000 MHz | 11.21945 GHz 26 C
22,000.GHz | 1.000 MHz 18.25398 GHz | 67 dB
il 1 30.000 GHz 1.000 MHz | 20.96775 GHz -61.74 dBm. -21.74 dB
30.000 GHz 38:000 GHz 1.000 MHz 37.81076 GHz -60.31 dBm -20.31 dB
i CUNNNRDY we

Date 15.JUL 2020 063132
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

LTE Band 48 / 15MHz

Lowest Channel / 256QAM

Middle Channel / 256QAM

Date 15 JUL 2020 085125

Date 15 JUL 2020 085404

l"E’
Ref Level Offset 9.99 d8 Mode Auto Sweep Ref Lavel dem  Offset 9.99 B Mode Auto Swaep
SGL Count 100/ SGL Count 100/109
@1 avgPwr (@1 Avgrwr
Limit (thock PARS Limit (Fhock G
-10 dBe—HRURIOUS A = 10 dBire—faans e -
-20 derr -20 der
-30 dBy -30 dBm
An ain, .
_SPURIOUS_ LTNE_ABS _ SPL ABS
-50 dBrn
e T | R T v =60 dlBrr i = —— = e
A Nt i . it
-70 dBr
-80 dBm
90 dBm
Start 30.0 MHz 76008 pts Stop 38.0 GHz Start 30.0 MHz 75008 pts Stop 38.0 GHz
|Spurious Emissions (Spurious Emissions
Rangetow | Rangeup | RBW 1 Frequency | PoweraAbs | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 1,000 GHz | 1,000 MHz 905.19940 MHz 30,000 MHz 1,000 GHz | 1.000 MHz 919.28786 MHz -63.14 dBm -23.14 dB
1.000 GHz 1.000 MHz 1.000 GHz 00 GHz 1.000 MHz <
3.000 GHz 1,000 MHz 3.000 GHz | 3.500 GHz | 1.000 MHz |
3.750 GHz 1.000 MHz 3.750 GHz 7.000 GHz | 1.000 MHz
7.000 GHz | 1.000 MHz | 7.000 GHz | 4,000 GHz -63.40 dBm | -23.40 di
14.000 GHz 1.000 MHz | 14.000 GHz 00 GHz | 61,87 -21.87 d&
22.000 GHz | 1 1.000 MHz | 29.62227 GHz | -61.66 dBm | -21.66 4B 0 GHz | 30.000 GHz | 1.000 MHz | -61.66 dBm | -21.66 dB
30.000 GHz 38:000 GHz 1.000 MHz 37.87226 GHz -60.31 dBm -20.31 dB 0 GHz 38.000 GHz 1.000 MHz -60.22 dBm £
L i i L )i SRR e

Highest Channel /256QAM

N/A

trum

&

Date 15.JUL 2020 07.05.23

Ref Level 0,00 dém  Offset 9.99 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit (thock PARS
-10 dine—pRuious A A
-200 der
-30 dBy
<
-50 dBm T
&0 dB: i o]
e g | T W Y A ]
v Nmrat
-0 d
a0 der
Start 30.0 MHz 77008 pts Stop 38.0 GHz
|Spurious Emissions
Rangetow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz | 1,000 MHz 997.81859 MHz -63,00 dBm -23,00 dB
1.000 GHz 1.600 MHz 2.B4520 GHz -22,98 dB
3.000 GHz 1.000 MHz 3.37910 GHz | -9,95 4B
3.750 GHz 7.000 GHz | 1.000 MHz 3.99302 GHz | -16,86 dB
14,000 GHz 1.000 MHz | 11.20695 GHz -23.30 0B
22,000.GHz | 1.000 MHz 18.25548 GHz | -21.77 dB
il 1 30.000 GHz 1.000 MHz | 20.62527 GHz -61.67 dBm -21.67 B
30.000 GHz 38000 GHz 1.000 MHz 37.89176 GHz -60.27 dém -20.27 dB
i CUNNNRDY we
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

LTE Band 48 / 20MHz

Lowest Channel / 256QAM

Middle Channel / 256QAM

Date 156 JUL 2020 072723

lu.?.’
Ref Level Offset 9.99 d8 Mode Auto Sweep Ref Lavel dem  Offset 9.99 B Mode Auto Swaep
SGL Count 100/ SGL Count 100/109
@1 avgPwr (@1 Avgrwr
Limit (thock PARS Limit (Fhock G
-10 dBe—HRURIOUS A 4 -10 dBe—HAURIOUS It A B
-20 derr -20 der
-30 dBy -30 dBm
An ain, inin
_SPURIOUS_ LTNE_ABS _ _SPURIOUS_ LINE_ABS_
-50 dBrn
=60 dBm—]
L‘ A PP | = RehAey | " PRTY | o A
-70 dBr
-80 dBm
90 dBm
Start 30.0 MHz 76008 pts Stop 38.0 GHz Start 30.0 MHz 75008 pts Stop 38.0 GHz
|Spurious Emissions (Spurious Emissions
Rangetow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |
30,000 MHz 1,000 GHz | 1,000 MHz 903,45577 MHz -52.87 dBm -22.87 dB 30,000 MHz 1,000 GHz | 1.000 MHz 950,31234 MHz -62.98 dBm
1.000 GHz 1.000 MHz 1.76456 GHz 22,45 dB 1.000 GHz 00 GHz 1.000 MHz 2.98751 GHz -62.82 dém
3.000 GHz 1,000 MHz 3.37937 GHz | -10,43 dB 3.000 GHz | 3.500 GHz | 1.000 MHz | 3.57944 GHz 12 dBm
3.750 GHz 1.000 MHz 6.57702 GHz | -17.50 dB 3.750 GHz 7.000 GHz | 1.000 MHz 6.58073 GHz | -57.43 dBm
7.000 GHz | 1.000 MHz | 11,1834 GHz -23.36 4B 7.000 GHz | 4,000 GHz 1.000 MHz | 11.19945 GHz -63 48 dBm |
14.000 GHz 1.000 MHz 18.25648 GHz | -21.53 0B 14.000 GHz 00 GHz | 1.000 MHz 18.26598 GHz | -61.58 dBm
22.000 GHz | 1 1.000 MHz | 20.63027 GHz | -61.85 -21.85 4B 0 GHz | 30.000 GHz | 1.000 MHz | 29.61327 GHz -61.73 dBm |
30.000 GHz 38:000 GHz 1.000 MHz 37.89626 GHz -60.28 -20.28 dB 0 GHz 38.000 GHz 1.000 MHz 37.37579 GHz -60.02 dBm
( i [ )il L[]

Date 15 JUL 2020 07:17.45

Highest Channel / 256 QAM

N/A

trum

&

Date 15.JUL 2020 0746 40

Ref Level 0,00 dém  Offset 9.99 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit (thock PARS
-10 dine—pRuious A A
-200 der
-30 dBy
an dn
SPIRIOUS, LINE_ARS_
&0 dB n et
60 dB
1 - PO I S e [ TR
-0 d
a0 der
Start 30.0 MHz 77008 pts Stop 38.0 GHz
|Spurious Emissions
Rangetow | Rangeup | RBW 1 Frequency | PoweraAbs |
30,000 MHz 1,000 GHz | 1,000 MHz 912.015649 MHz -62.82 dBm
1.000 GHz 1.600 MHz 2.99575 GHz -62.90 dBm
3.000 GHz 1.000 MHz 3.37944 GHz | dBm
3.750 GHz 7.000 GHz | 1.000 MHz 6.99373 GHz | 9 dém -17.49 dB
14,000 GHz 1.000 MHz | 11,1545 GHz dBm | -23.50 R
22,000.GHz | 1.000 MHz 18.28898 GHz | 5 dBm -21.66 dB
il 1 30.000 GHz 1.000 MHz | 20.61127 GHz -61.65 dBm. -21.65 dB
30.000 GHz 38:000 GHz 1.000 MHz 37.88876 GHz -60,11 dBm -20.11 dB
i CUNNNRDY we
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«amanis.  FCC RF Test Report Report No. : FG9D2705B
Al.6. Frequency Stability
Test Conditions LTE Band 48 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0000
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0002
-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0000
20 Battery End Point 0.0011
Note:

1. Normal Voltage =110 V. ; Battery End Point (BEP) =100 V. ; Maximum Voltage =120 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number
Issued Date
Report Version

1 A107 of A283
: Aug. 28, 2020

Report Template No.: BU5-FGLTE96 Version 2.4




«aranas.  FCC RF Test Report Report No. : FG9D2705B

A2. LTE Band 48C
A2.1. Conducted Output Power(Average power)

Full RB
CA_48C
Combination 20MHz+15MHz (100RB+75RB)
PCC SCC PCC SCC
Modulation Measured Power (dBm)

Channel Channel RB Size | RB offset RB Size RB offset

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

Combination 15MHz+20MHz (75RB+100RB)

PCC SCC PCC SCC

Modulation Measured Power (dBm)
Channel Channel RB Size | RBoffset RB Size RB offset

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM
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«aranas.  FCC RF Test Report Report No. : FG9D2705B

Combination 20MHz+10MHz (100RB+50RB)

PCC SCC PCC SCC

Modulation Measured Power (dBm)
Channel Channel RB Size | RBoffset RB Size RB offset

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

Combination 10MHz+20MHz (50RB+100RB)
PCC SCC PCC SCC
Modulation I e I IE— Measured Power (dBm)
Channel Channel RB Size | RBoffset RB Size  RB offset

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM
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«aranas.  FCC RF Test Report Report No. : FG9D2705B

Combination 20MHz+5MHz (100RB+25RB)

PCC SCC PCC SCC

Modulation Measured Power (dBm)
Channel Channel RB Size | RBoffset RB Size RB offset

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

Combination 5MHz+20MHz (25RB+100RB)
PCC SCC PCC SCC
Modulation I e I IE— Measured Power (dBm)
Channel Channel RB Size | RBoffset RB Size  RB offset

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM
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«aranas.  FCC RF Test Report Report No. : FG9D2705B

Combination 20MHz+20MHz (100RB+100RB)

PCC SCC PCC SCC

Modulation Measured Power (dBm)
Channel Channel RB Size | RBoffset RB Size RB offset

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM
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«aranas.  FCC RF Test Report Report No. : FG9D2705B

1RB

CA_48C
Combination 20MHz+15MHz (100RB+75RB)
PCC SCC CcC ‘ SCC
Modulation Measured Power (dBm)

Channel Channel RB Size RB offset ‘ RB Size RB offset

256QAM

256QAM

256QAM
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«aranas.  FCC RF Test Report Report No. : FG9D2705B

Combination 15MHz+20MHz (75RB+100RB)

PCC SCC CC ‘ SCC
Modulation Measured Power (dBm)
Channel Channel RB Size RB offset ‘ RB Size RB offset
1 0 1 99 2.46
1 74 1 0 2.49
1 0 1 99 2.79
1 74 1 0 2.86
1 0 1 99 2.88
1 74 1 0 2,92
1 0 1 99 2,57
256QAM
1 74 1 0 277
1 0 1 99 2.29
1 74 1 0 211
1 0 1 99 277
1 74 1 0 2.48
1 0 1 99 2.69
1 74 1 0 2.49
1 0 1 99 2.52
256QAM
1 74 1 0 2.33
1 0 1 99 2.35
1 74 1 0 1.94
1 0 1 99 281
1 74 1 0 2.42
1 0 1 99 2.76
1 74 1 0 2.34
1 0 1 99 2.67
256QAM
1 74 1 0 2.16
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«aranas.  FCC RF Test Report Report No. : FG9D2705B

Combination 20MHz+10MHz (100RB+50RB)

PCC SCC CC ‘ SCC
Modulation Measured Power (dBm)
Channel Channel RB Size RB offset ‘ RB Size RB offset
1 0 1 49 2.54
1 99 1 0 2.61
1 0 1 49 2.88
1 99 1 0 2.97
1 0 1 49 2.84
1 99 1 0 2.99
1 0 1 49 2.73
256QAM
1 99 1 0 2.89
1 0 1 49 2.33
1 99 1 0 2.22
1 0 1 49 2.69
1 99 1 0 2.58
1 0 1 49 2.72
1 99 1 0 2.64
1 0 1 49 2.58
256QAM
1 99 1 0 2,51
1 0 1 49 2.31
1 99 1 0 2.07
1 0 1 49 2.69
1 99 1 0 2.38
1 0 1 49 2.72
1 99 1 0 251
1 0 1 49 2.61
256QAM
1 99 1 0 2.25
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«aranas.  FCC RF Test Report Report No. : FG9D2705B

Combination 10MHz+20MHz (50RB+100RB)

PCC SCC CC ‘ SCC
Modulation Measured Power (dBm)
Channel Channel RB Size RB offset ‘ RB Size RB offset
1 0 1 99 245
1 49 1 0 2.49
1 0 1 99 2.83
1 49 1 0 2.79
1 0 1 99 2.93
1 49 1 0 2.89
1 0 1 99 2.73
256QAM
1 49 1 0 2.79
1 0 1 99 2.28
1 49 1 0 2.15
1 0 1 99 2,74
1 49 1 0 2.64
1 0 1 99 2.77
1 49 1 0 2.49
1 0 1 99 2.52
256QAM
1 49 1 0 2.47
1 0 1 99 231
1 49 1 0 2.02
1 0 1 99 2.73
1 49 1 0 2.44
1 0 1 99 2.68
1 49 1 0 242
1 0 1 99 2.56
256QAM
1 49 1 0 2.25
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«aranas.  FCC RF Test Report Report No. : FG9D2705B

Combination 20MHz+5MHz (100RB+25RB)

PCC SCC PCC ‘ SCC
Modulation Measured Power (dBm)
Channel Channel RB Size RB offset ‘ RB Size RB offset
1 0 1 24 2.59
1 99 1 0 2.68
1 0 1 24 3.02
1 99 1 0 3.01
1 0 1 24 2.99
1 99 1 0 311
1 0 1 24 2.86
256QAM
1 99 1 0 2.86
1 0 1 24 2.38
1 99 1 0 2.28
1 0 1 24 2.79
1 99 1 0 2.68
1 0 1 24 2.73
1 99 1 0 2.64
1 0 1 24 2.57
256QAM
1 99 1 0 2.59
1 0 1 24 2.32
1 99 1 0 2.15
1 0 1 24 2.76
1 99 1 0 2.62
1 0 1 24 2.71
1 99 1 0 2.61
1 0 1 24 2.52
256QAM
1 99 1 0 2.43
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«aranas.  FCC RF Test Report Report No. : FG9D2705B

Combination 5MHz+20MHz (25RB+100RB)

PCC SCC PCC ‘ SCC
Modulation Measured Power (dBm)
Channel Channel RB Size RB offset ‘ RB Size RB offset
1 0 1 99 2.55
1 24 1 0 2.49
1 0 1 99 2.97
1 24 1 0 2.88
1 0 1 99 291
1 24 1 0 2.82
1 0 1 99 2.88
256QAM
1 24 1 0 2.73
1 0 1 99 2.26
1 24 1 0 221
1 0 1 99 2.61
1 24 1 0 2.68
1 0 1 99 2.72
1 24 1 0 2.71
1 0 1 99 2.59
256QAM
1 24 1 0 2.39
1 0 1 99 2.17
1 24 1 0 2.08
1 0 1 99 2,57
1 24 1 0 242
1 0 1 99 2.72
1 24 1 0 2.56
1 0 1 99 243
256QAM
1 24 1 0 2.26
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«aranas.  FCC RF Test Report Report No. : FG9D2705B

Combination 20MHz+20MHz (100RB+100RB)

PCC SCC PCC ‘ SCC
Modulation Measured Power (dBm)
Channel Channel RB Size RB offset ‘ RB Size RB offset
1 0 1 99 2.39
1 99 1 0 2.47
1 0 1 99 2.79
1 99 1 0 2.86
1 0 1 99 2.86
1 99 1 0 2.93
1 0 1 99 2.63
256QAM
1 99 1 0 2,74
1 0 1 99 2.33
1 99 1 0 2.02
1 0 1 99 2.69
1 99 1 0 2.48
1 0 1 99 2.76
1 99 1 0 2.59
1 0 1 99 2.62
256QAM
1 99 1 0 2.23
1 0 1 99 241
1 99 1 0 1.89
1 0 1 99 2.78
1 99 1 0 2.33
1 0 1 99 2.84
1 99 1 0 221
1 0 1 99 2.75
256QAM
1 99 1 0 2.01
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«amanis.  FCC RF Test Report Report No. : FG9D2705B
A2.2. EIRP
Full RBO
Mode LTE Band 48 : Conducted EIRP (dBm/10MHz)
BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20M+5M
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK 16QAM
Lowest CH 15.82 15.45 15.79 15.34 15.72 15.25 15.89 15.18
Middle CH 15.84 15.42 15.88 15.29 15.82 15.24 15.84 15.21
Highest CH 15.89 15.43 15.86 15.31 15.79 15.22 15.87 15.24
Limit 23dBm /10MHz
Result Pass
Mode LTE Band 48 : Conducted EIRP (dBm/10MHz)
BW 20M+10M 20M+15M 20M+20M N/A
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM - -
Lowest CH 1591 15.19 15.88 15.15 15.79 15.12 - -
Middle CH 15.88 15.22 15.87 15.14 15.74 15.23 - -
Highest CH 15.83 15.17 15.84 15.16 15.77 15.26 - -
Limit 23dBm /10MHz
Result Pass
Mode LTE Band 48 : Conducted EIRP (dBm/10MHz)
BW 5MHz+20MHz|10MHz+20MHz|15MHz+20MHz| 20M+5M | 20M+10M | 20M+15M | 20M+20M
Mod. 64QAM 64QAM 64QAM 64QAM | 64QAM | 64QAM | 64QAM
Lowest CH 14.89 15.11 15.14 15.09 15.09 15.12 15.14
Middle CH 14.95 15.08 15.09 15.12 15.07 15.14 15.09
Highest CH 15.05 15.07 15.07 15.08 15.06 15.11 15.07
Limit 23dBm /10MHz
Result Pass
Mode LTE Band 48 : Conducted EIRP (dBm/10MHz)
BW 5MHz+20MHz|10MHz+20MHz|15MHz+20MHz| 20M+5M | 20M+10M | 20M+15M | 20M+20M
Mod. 256QAM 256QAM 256QAM 256QAM | 256QAM | 256QAM | 256QAM
Lowest CH 15.22 15.21 15.19 15.22 15.26 15.19 15.18
Middle CH 15.25 15.28 15.24 15.19 15.27 15.13 15.22
Highest CH 15.24 15.23 15.18 15.17 15.29 15.23 15.17
Limit 23dBm /10MHz
Result Pass
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

ACLR

Full RB

‘Spectrum

‘Spectrum

Ref Level 22.49 dim  Offset 0.08 di = RBW 1 Mz

Ref Level 22,45 dom  Offset 0.08 db = RBW | M4z
e A 308 @ SWT  100ms @ VBW 3MHz  Mode Auto Sweep e A 0GB w SWT  100ms w VBW 3MHz  Mode Auto Sweep
SGL Count 1087100 ' SGL Count 1087100 '
iem Awglwr iem Awglwr

10 d8,

O clBrer

~10 dt

Spectrinm

upper
4338 da

Spectrinm

Ref Level 22.40 dam  Offset 0.00 do = RBW 1 M=
An 008 w SWT 100 ms = VBW 3 MHz
SGL Count 100/100

Mode Auto Sweep

Ref Level 22.43 dém  Offset 2.53 d6 = RBW 1 Mz

an 3048 @ BWT 100 s w VBW 3MHZ  Mode Auto Sweoep

SGL Count 100/100

10 de 10 d
a a
Aod Ao d
CF 3.625025 GHz 91 pis. Span 750 MHz 91 pis. Span 90.0 MHz
[Channel Pasier
Offset Power Bandwidth | Offset
1545 dim_ 30,000 MHz
= 1945 f8m .| - = -
Offset Lover Upper Offset s Upper
25000 MHE -37,08 dB -45.67 dB 30.000 MHz 30,800 MHI -39.06 dB —44.40 dB
— - - — -

Spectrinm

Spectrinm

Ref Level 22.40 dam  Offset 0.00 do = RBW 1 M=
An 008 w SWT 100 ms = VBW 3 MHz
SGL Count 100/100

Mode Auto Sweep

Ref Level 22.40 dim  Offset 0.98 di = RBW 1 Mz

A 3008 w SWT 1007 = VBW 3MHz  Mode Auto Swesp

SGL Count 100/100

10 de 10 d
a a
<10 d <10 di
CF 3.687525 GHz 91 pis. Span 750 MHz CF 3.68505 GHz 91 pis. Span 90.0 MHz
Offset Offset
offset Upper. Offset r
25000 MHE ~35.24 dB —42.43 d8 30,000 MH2 ~21.70 dB
—

A1.0UL.E820 22:48:47
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«aranas.  FCC RF Test Report

Report No. : FG9D2705B

‘Spectrum

Ref Level 22.49 dim  Offset 0.08 di = RBW 1 Mz

e A 0GB w SWT  100ms w VBW 3MHz  Mode Auto Sweep b ALt 0GB w SWT  100ms w VBW 3MHz  Mode Auto Sweep
SGL Count 1087100 SGL Count 1087100
1Rm Avghwr 1Rm Avghwr

I oI

Ref Level 22.49 dim  Offset 0.08 di = RBW 1 Mz

CF 9.567475 GHz

10 d8,

O clBrer

~10 dt

‘Spectrum
Ref Leyel 22.43 dim  Offset 4.98 do @ RBW 1Mz

e Att 3008 @ SWT 100 ms @ VBW 3MHz  Mode Auto Sweep
SGL Count 1007100

TR Avgiwr

‘Spectrum
Ref Leyel 22.43 dim  Offset 4.98 do @ RBW 1Mz

e Att 3008 @ SWT 100 ms @ VBW 3MHz  Mode Auto Sweep
SGL Count 1007100
1Rm AvgPwr

CF 0624675 GHz
I

Tater 11,00L.2520

‘Spectrum

Ref Level 22 45 dom  Offset 0.98 do = RBW 1 MHz
an 3048 @ BWT 100 s w VBW 3MHZ  Mode Auto Sweoep
SGL Count 100/100

Daser 31,30L,2820 32:28;10

‘Spectrum
Ref Level 22 45 dom  Offset 0.98 do = RBW 1 MHz

an 3048 @ BWT 100 s w VBW 3MHZ  Mode Auto Sweoep
SGL Count 100/100

CF 3.682575 GHz

[Channel Posier

Bandwidth | Offset

35.000 MRz |

CF 3.687475 GHz 91 pis. Span 750 MHz
[Channel Posier

Bandwidth | Offset
25,000 MHZ |

Bandwidth offset 1 Lovies

T offset e
35.000 MHz Z5.00D MHz 25.000 MHr -41.50 dB
— —_— — -

Dater J1.0UL.2520 22527107
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«aranas.  FCC RF Test Report

Report No. : FG9D2705B

‘Spectrum . ‘Spectrum

Ref Level 22.49 dim  Offset 0.08 di = RBW 1 Mz

Ref Level 22.49 dim  Offset 0.08 di = RBW 1 Mz

e A 0GB w SWT  100ms w VBW 3MHz  Mode Auto Sweep b ALt 0GB w SWT  100ms w VBW 3MHz  Mode Auto Sweep
SGL Count 1087100 SGL Count 1087100
1Rm Avghwr 1Rm Avghwr
108

O clBrer

~10 dt

CF 0.56495 GHz

‘Spectrum
Ref Leyel 22.43 dim  Offset 4.98 do @ RBW 1Mz

‘Spectrum
Ref Leyel 22.43 dim  Offset 4.98 do @ RBW 1Mz

o Au 0GB w SWT  100ms w VBW 3MHz  Mode Auto Sweep b ALt 0GB w SWT  100ms w VBW 3MHz  Mode Auto Sweep
SGL Count 1087100 SGL Count 1087100
1Rm Avghwr 1Rm Avghwr
1048 10 dB:
O clBer
-nd

Daser 31,30L,2820 33313382 Tater 11,00L.2520

‘Spectrum

‘Spectrum

SGL Count 100/100

Ref Level 22 45 dom  Offset 0.98 do = RBW 1 MHz Ref Level 22 45 dom  Offset 0.98 do = RBW 1 MHz
A 3048 @ BWT 100 s w VBW 3MHZ  Mode Auto Sweoep A 3048 @ BWT 100 s w VBW 3MHZ  Mode Auto Sweoep
SGL Count 100/100

23144349

1M AvgPwr
10 d8
a
~10 di
CF 3.68505 GHz 91 pis. Span 90.0 MHz Span 105.0 MHz
Channel Power
Bendwidth __| Offset
30,000 MHz |
T offset Upper. offset r
30,000 MH2 a0 &6 da 35.000 MH2 -42.69 da
Dater 31.0UL.ZO20 Dater 31.0UL.ZOR0 23:96:17
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SPORTON LAB.

FCC RF Test Report Report No.

FG9D2705B

“Spectrim [?]
Ref Level 22.49 dim  Offset 0.08 di = RBW 1 Mz
e ALt 308 w SWT  100ms = VBW 34Hz  Mode Auto Swesp

SGL Count 1007100

Bandwidth |
—40:000 MH: |

‘Spectrum
Ref Leyel 22.43 dim  Offset 4.98 do @ RBW 1Mz

fo ALt
SGL Count 1007100

3042w SWT 100 ms @ VBW 3MHz  Mode Autc Sweep

Bandwidth |
—40:000 MH: |

Banduwitth

Spectrum l?]
Ref Level 22 46 dém  Offset 098 d6 & RBW 1 MMz
fo At 30 68 @ BWT 100 M5 @ VBW 3MHz  Mode Auto Sweep
SGL Count 100/100
| T
10 d8:
a
Ao d
CF 3.6801 GHz 91 pis. 8pan 120.0 MHz
Ghanncl Power
Bondwidth __| Offset
40000042 | 19.71 dbm_
S = 19.21 dBm
‘Bandwidth Offset Lowier pper
40,000 MKz 40,000 MHz -39.11 dB —-21 59 dB
_____ ok L L

Dater LAUE. 2000 00300517
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

Spectrum a

Ref Level 22.49 dim  Offset 0.08 di = RBW 1 Mz

‘Spectrum

Ref Level 22.49 dim  Offset 0.08 di = RBW 1 Mz

e A 0GB w SWT  100ms w VBW 3MHz  Mode Auto Sweep b ALt 0GB w SWT  100ms w VBW 3MHz  Mode Auto Sweep
SGL Count 1087100 SGL Count 1087100
1Rm Avghwr 1Rm Avghwr

10 d8,

O clBrer

~10 dt

‘Spectrum
Ref Leyel 22.43 dim  Offset 4.98 do @ RBW 1Mz

‘Spectrum
Ref Leyel 22.43 dim  Offset 4.98 do @ RBW 1Mz

o Au 0GB w SWT  100ms w VBW 3MHz  Mode Auto Sweep b ALt 0GB w SWT  100ms w VBW 3MHz  Mode Auto Sweep
SGL Count 1087100 SGL Count 1087100
1Rm Avghwr 1Rm Avghwr

CF 0.625025 GHz

Daser 31,00L.2020 22304:41

‘Spectrum
Ref Level 22 45 dom  Offset 0.98 do = RBW 1 MHz

an 3048 @ BWT 100 s w VBW 3MHZ  Mode Auto Sweoep
SGL Count 100/100

10 d8,

O clBrer

~10 dt

Daser 31,30L,2820 32:43:%2

‘Spectrum

Ref Level 22 45 dom  Offset 0.98 do = RBW 1 MHz
an 3048 @ BWT 100 s w VBW 3MHZ  Mode Auto Sweoep
SGL Count 100/100

Dater 31.0UL.3020

1 AvgPwr 1Rm Avgiwr
10 de 10 d
o o
<10 d <10 di
CF 3.687525 GHz 91 pis. Span 750 MHz 91 pis. Span 90.0 MHz
Bandwidth | Offset Bandwidth | Offset
25,000 MHZ 30,000 MHE
T offset Bandwidth offset r
Z5.00D MHz 25.000 MHr 30.000 MHz 30,800 MHI —42.65 da
—_— R— -

Darer 31.0UL.3620 32:47:40
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

‘Spectrum

Ref Level 2246 dim

[ﬂ ‘Spectrum [ﬂ

Offset 0.98 db = RBW | MHz

Ref Level 22.49 dim  Offset 0.08 di = RBW 1 Mz

e A 0GB w SWT  100ms w VBW 3MHz  Mode Auto Sweep b ALt 0GB w SWT  100ms w VBW 3MHz  Mode Auto Sweep
SGL Count 1087100 SGL Count 1087100
1Rm Avghwr 1Rm Avghwr

CF 9.567475 GHz

Spectrum
Ref Level 22 48 dBm’

“Spectrum

Offset 595 a6 = RBW 1117

Ref Level 248 abm Offset ©.96 B & REBW 1 Mz

po ALL 30UB @ SWT  100m: & VBW 3 MHz  Mode Auto Sweep f ALL 3008 @ SWT  100ms w VBW 3MHz Mode Auto Sweep
SGL Count 100/100 _ SGL Count 1004100
@15 AvgPwr (@ 18m avaPwr

10 d&n

CF 3.624975 GHz

CF 3.624975 GHz.

Span 105.0 MHz

Bandwidth

21:36:04

W

435508 |

Dabes 31,T00L.2020

“Spectrum I? Spectrum ?I
Ref Lovel 22,45 0bm  Offset 996 06 w RBW 1 MHz Ref Level 22,48 dbm  Ofset 595 06 w RBW 11T
ALt 30d8 @ SWT  100ms @ VBW 3MHZ  Mode Aut Sweep o ALL 308 @ BWT  100m: & VBW 3MHZ  Mode Auto Sweep
SGL Count 1007100 SGL Courit 100/100
(@ 17m avaPwr @10 avapwe
10 By 10 dBn
odBm ad
-10 déi 10 da
-20 dim—|
CF 3.682575 GHz 691 pts Span 105.0 MHz CF 3.687475 GHz 691 pts !‘Eﬂh 5.0 MHz
jchannel Pawar
Bandwidth Offset Ghannel | Bandwidth |
35.000MHz 1, {Rsf) I
Offset Upper
35.000 MH2 -47 30 di
_—

Uate: 31.TUL.3020 28:1813¢

Dare: 3i.0UL.2830
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

Spectrum 'A"I

RefLevel 22.4¢ dim  Offset .96 db = RBW 1z

RefLevel 2248 dim  Offset 995 db = RBW 1 MHz
po ALL 30UB @ SWT  100m: & VBW 3 MHz  Mode Auto Sweep po ALL 30UB @ SWT  100m: & VBW 3 MHz  Mode Auto Sweep
SGL Count 1007100 _ SGL Count 1007100 _
[@1rm Avarwr [@1rm Avarwr

Spectrum 'A"I

10 d&n

| mandwidtn___|
‘F 30,000 MHz |
I

Bandwidth

10 d&n

CF 3.567425 GHz

30.000 Mz

===t
1

Spectrum Spectrum
Ref Level 22,48 dbm  Ofset 595 06 w RBW 1117 Ref Level 22,48 dbm  Ofset 595 06 w RBW 1117
po ALL 30UB @ SWT  100m: & VBW 3 MHz  Mode Auto Sweep po ALL 30UB @ SWT  100m: & VBW 3 MHz  Mode Auto Sweep
SGL Count 1007100 _ SGL Count 1007100 _
[@1rm Avarwr [@37m AvaFwr

10 d&n

CF 3.62505 Gz

Bandwidth
30.000 MHz
—

10 d&n

CF 3.625025 GHz

Spectrum ?I Spectrum ?I
Ref Level 22,48 dbm  Offset 595 db. W1 e Ref Level 22,48 dbm  Ofset 595 06 w RBW 11T
o ALL 308 @ BWT  100m: & VBW 3MHZ  Mode Auto Sweep po ALL 308 @ BWT  100m: & VBW 3MHZ  Mode Auto Sweep
SGL Courit 100/100 SGL Count 100/100
@ 1Rm AvaPwr "mm AVHPWE
10 dBn 10 dBn
ad ad
10 da 10 da
-20 dim—| -20 dim—|
CF 3.68505 GHz_ 691 pts !‘Eﬂh 90.0 MHz _ CF 3.682525 GHz 691 pts Spon 105.0 MHz
jchannel pawar jchannel Pawar
| mandvidth | Ghannel |
F 20,000 1M¥z | {Rsf) F
| Bondwidth T

30.000 M2

50 Z3za0:ed

Dare: 3i.0UL.2830
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«aranas.  FCC RF Test Report

Report No. : FG9D2705B

Spectrum “A"I
Ref Lavel 22,40 0bm  OFset 295 0 w ROW 1 11T
o AL 3048 @ SWT  100m: = VBW 3WHz  Mode Alto Sweep
SGL Count 1004100 )
[@1rm AvaPwr
10 dar
a0 a8
-10
CF 0.5609 Ghz 691 pts Span 120.0 Mz
zhannel Paveer
channel | Bandwidth | Offsat
TR (Re) I L
Tx Total | — .
Channel Bandwidth offsat
Ad] 4D.000 Mz 40,000 MHz
— —

Spectrum [?I
Ref Level 22,48 dBm  Offset 295 b = RBW 1 WH:
o ALL 30d8 @ SWT  100m: = VBW 3WHz  Maode alto Sweep
SGL Count 1007100 )
[@1rm avarwr

10 d&n

Spectrum ?I
Ref Level 22,48 dbm  Ofset 595 06 w RBW 11T

po ALL 3048 w BWT  100ms = VBW IMHZ  Mode Auto Sweep

SGL Courit 100/100

"mm AvgPwWr

10 dBn

ad

“10 di

-20 dim—| —

CF 8.6801 GHz 691 pts Span 120.0 MHz
jchannel pawar

Ghannel | Bandwidth | Offset
TH1 (Ref) i 40,000 Mi
T Total S— - 2 | o 1
Channel | Bandwidth Offsat wer Upper

Ad| 40.000 MH2 40,000 MH2 39,84 dB —42.37 dB |
P— — _— — —
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

Spectrum

Ret Level 22.4@ dim

Offset 555 a6 = RBW 1 117
e A

30UB @ SWT  100m: & VBW 3 MHz  Mode Auto Sweep
SGL Count 1007100 _

Spectrum

Ret Level 22.4@ dim

Offset 555 a6 = RBW 1 117
e A 3048 @ SWT  100ms w VBW 3MHZ  Mode AUto Sweep
SGL Count 100/100 _
j@1Rm AvgPwr @ 1Rm AvaPwr
10 d&n

10 d&n

Spectrum

Ref Lovel 2248 0Bm  OWset &95 a6 = RBW 1 117
e ALt -

30UB @ SWT  100m: & VBW 3 MHz  Mode Auto Sweep
SGL Count 1007100 _

Spectrum

Ref Lovel 2248 0Bm  OWset &95 a6 = RBW 1 117
o At 30U w SWT  100ms w VBW IMHz  Mode Auto Sween
6L Counit 100/100 -
j@1Rm AvgPwr @ 1Rm AvaPwr
10 B

CF 3.625025 GHz

10 d&n

CF 3.62505 Gz

Spectrum ?I Spectrum ?I
Ref Level 22,48 dbm  Offset 595 db. W1 e Ref Level 22,48 dbm  Ofset 595 06 w RBW 11T
bo A 308 @ BWT  100m: & VBW 3MHZ  Mode Auto Sweep po A 308 @ BWT  100m: & VBW 3MHZ  Mode Auto Sweep
SGL Courit 100/100 SGL Courit 100/100
"mm AvgPwWr "mm AvgPwWr
10 dBn 10 dBn
ad ad
10 da 10 da
CF 3.687525 GHz 691 pts Span 75.0 MHz CF 3.68505 GHz 691 pts Span 90,0 MHz
jchannel Pawar jchannel pawar
Ghannel | Bandwidth | Offset Power Ghannel | Bandwidth |
| I | I

Dare: 3i.0UL.2830
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«aranas.  FCC RF Test Report Report No. : FG9D2705B

Spectrum ',?'I Spectrum 'A"I

RefLevel 22.4¢ dim  Offset .96 db = RBW 1z

RefLevel 2248 dim  Offset 995 db = RBW 1 MHz
po ALL 30UB @ SWT  100m: & VBW 3 MHz  Mode Auto Sweep po ALL 30UB @ SWT  100m: & VBW 3 MHz  Mode Auto Sweep
SGL Count 1007100 _ SGL Count 1007100 _
[@1rm Avarwr [@1rm Avarwr

10 d&n

10 d&n

CF 3.567475 GHz

&nn 105.0 MHz OF 3.562475 GHz

Spectrum Spectrum
Ref Level 22,48 dbm  Ofset 595 06 w RBW 1117 Ref Level 22,48 dbm  Ofset 595 06 w RBW 1117
po ALL 30UB @ SWT  100m: & VBW 3 MHz  Mode Auto Sweep po ALL 30UB @ SWT  100m: & VBW 3 MHz  Mode Auto Sweep
SGL Count 1007100 _ SGL Count 1007100 _
[@1rm Avarwr [@37m AvaFwr

10 d&n

10 d&n

CF 3.624975 GHz CF 3.624975 GHz

Span 105.0 MHz

458508 |

— e —T R —

Spectrum ?I Spectrum ?I
Ref Level 22,48 dbm  Offset 595 db. W1 e Ref Level 22,48 dbm  Ofset 595 06 w RBW 11T
o ALL 308 @ BWT  100m: & VBW 3MHZ  Mode Auto Sweep po ALL 308 @ BWT  100m: & VBW 3MHZ  Mode Auto Sweep
SGL Courit 100/100 SGL Courit 100/100
[@15m AvaPwr [@17m AvaPwr
10 dBn 10 dBn
ad ad
10 da 10 da
-2 -20 dim—|
CF 3.682575 GHz 691 pts Span 105.0 MHz CF 3.687475 GHz 691 pts !‘Eﬂh 5.0 MHz
jchannel Pawar jchannel Pawar
Ghannel | Bandwidth | Offset Ghannel | Bandwidth | Offset Power 1
t ] 35:000 1%z | i (Ref) i
: - = |
35.00D L 35,000 !Hz 4534 dB |

Dare: 1i.00UL.2a30  2zzagzdl
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«aranas.  FCC RF Test Report Report No. : FG9D2705B

Spectrum 'A"I

Spectrum 'A"I
RefLevel 2248 dim  Offset 995 db = RBW 1 MHz RefLevel 2248 dim  Offset 995 db = RBW 1 MHz
po ALL 30UB @ SWT  100m: & VBW 3 MHz  Mode Auto Sweep po A 30UB @ SWT  100m: & VBW 3 MHz  Mode Auto Sweep
SGL Count 1007100 - SGL Count 1007100 -
fo10m Avgrwr

[@ 17 Avarwr

10 d&n

10 d&n

CF 3.567425 GHz

Spectrum Spectrum
Ref Level 22,48 dbm  Ofset 595 06 w RBW 1117 Ref Level 22,48 dbm  Ofset 595 06 w RBW 1117
po ALL 30UB @ SWT  100m: & VBW 3 MHz  Mode Auto Sweep po ALL 30UB @ SWT  100m: & VBW 3 MHz  Mode Auto Sweep
SGL Count 1007100 _ SGL Count 1007100 _
[@1rm Avarwr

[@ 17 Avarwr

10 d&n

10 d&n

CF 3.62505 Giiz CF 3.625025 GHz &nn 105.0 MHz
I |
‘F 30.000 Mz |
| Bandwidth
—

Spectrum ?I Spectrum ?I
Ref Level 22,48 dbm  Offset 595 db. W1 e Ref Level 22,48 dbm  Ofset 595 06 w RBW 11T
o ALL 308 @ BWT  100m: & VBW 3MHZ  Mode Auto Sweep po ALL 308 @ BWT  100m: & VBW 3MHZ  Mode Auto Sweep
SGL Courit 100/100 SGL Courit 100/100
"mm AvgPwWr "mm AvgPwWr
10 dBn 10 dBn
ad ad
10 da 10 da
-20 dim—| -20 dim—|
CF 3.68505 GHz_ 691 pts !‘Eﬂh 90.0 MHz _ CF 3.682525 GHz 691 pts Spon 105.0 MHz
jchannel pawar jchannel Pawar
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